Technical Package
Cover Page

This file contains the following documents:

1. Summary of application (in plain language)

e English
e Alternative Language (Spanish)

2. First notice (NORI-Notice of Receipt of Application and Intent to Obtain a Permit)

e English
e Alternative Language (Spanish)

3. Second notice (NAPD-Notice of Preliminary Decision)

e English
e Alternative Language (Spanish)

4., Application materials *
5. Draft permit *

6. Technical summary or fact sheet *



Section 15. Plain Language Summary (Instructions Page 40)

If you are subject to the alternative language notice requirements in 30 Texas Administrative Code
§30.426, you must provide a translated copy of the completed plain language summary in
[...]
F. Owner of sewage sludge disposal site (if authorization is requested for sludge disposal on
property owned or controlled by the applicant):
Prefix (Mr., Ms., Miss):
First and Last Name:
Mailing Address:
City, State, Zip Code:
Phone No.: E-mail Address:

If the landowner is not the same person as the facility owner or co-applicant, attach a lease
agreement or deed recorded easement. See instructions.

Attachment:

Section 10. TPDES Discharge Information (Instructions Page 34)

A. Is the wastewater treatment facility location in the existing permit accurate?
O Yes O No

If no, or a new permit application, please give an accurate description:

B. Are the point(s) of discharge and the discharge route(s) in the existing permit correct?
O Yes 0 No

If no, or a new or amendment permit application, provide an accurate description of the
point of discharge and the discharge route to the nearest classified segment as defined in
30 TAC Chapter 307:

City nearest the outfall(s):

County in which the outfalls(s) is/are located:

TCEQ-10053 (10/31/2022) Municipal Wastewater Application Administrative Report Page 9 of 24



Outfall Latitude: Longitude:

C. Is or will the treated wastewater discharge to a city, county, or state highway right-of-way,
or a flood control district drainage ditch?

O Yes O No
If yes, indicate by a check mark if:
[0 Authorization granted O Authorization pending

For new and amendment applications, provide copies of letters that show proof of contact
and the approval letter upon receipt.

Attachment:

D. For all applications involving an average daily discharge of 5 MGD or more, provide the
names of all counties located within 100 statute miles downstream of the point(s) of
discharge.

Section 11. TLAP Disposal Information (Instructions Page 36)

A. For TLAPs, is the location of the effluent disposal site in the existing permit accurate?
X Yes O No

If no, or a new or amendment permit application, provide an accurate description of the
disposal site location:

City nearest the disposal site: The Hills

County in which the disposal site is located: Travis

Disposal Site Latitude: 30.353463 Longitude: -97.985249

For TLAPs, describe the routing of effluent from the treatment facility to the disposal site:

MY w

Pumped from the plant through 12 in pipe to a storage pond. From the storage pond,
pumped through a 12 in pipe to the Hills of Lakeway Golf Course for irrigation use.

F. For TLAPs, please identify the nearest watercourse to the disposal site to which rainfall
runoff might flow if not contained:

Hurst Creek

TCEQ-10053 (10/31/2022) Municipal Wastewater Application Administrative Report Page 10 of 24



Section 12. Miscellaneous Information (Instructions Page 37)

A. Is the facility located on or does the treated effluent cross American Indian Land?
O Yes No

B. If the existing permit contains an onsite sludge disposal authorization, is the location of the
sewage sludge disposal site in the existing permit accurate?

0 Yes O No Not Applicable

If No, or if a new onsite sludge disposal authorization is being requested in this permit
application, provide an accurate location description of the sewage sludge disposal site.

C. Did any person formerly employed by the TCEQ represent your company and get paid for
service regarding this application?

O Yes No

If yes, list each person formerly employed by the TCEQ who represented your company and
was paid for service regarding the application:

D. Do you owe any fees to the TCEQ?
O Yes No
If yes, provide the following information:

Account number: Amount past due:

E. Do you owe any penalties to the TCEQ?
O Yes No
If yes, please provide the following information:

Enforcement order number: Amount past due:

Section 13. Attachments (Instructions Page 38)

Indicate which attachments are included with the Administrative Report. Check all that
apply:

TCEQ-10053 (10/31/2022) Municipal Wastewater Application Administrative Report Page 11 of 24



Lease agreement or deed recorded easement, if the land where the treatment facility is
located or the effluent disposal site are not owned by the applicant or co-applicant.

Original full-size USGS Topographic Map with the following information:

Applicant's property boundary

Treatment facility boundary

Labeled point of discharge for each discharge point (TPDES only)

Highlighted discharge route for each discharge point (TPDES only)

Onsite sewage sludge disposal site (if applicable)

Effluent disposal site boundaries (TLAP only)

New and future construction (if applicable)

1 mile radius information

3 miles downstream information (TPDES only)

All ponds.

O Attachment 1 for Individuals as co-applicants

O Other Attachments. Please specify:

TCEQ-10053 (10/31/2022) Municipal Wastewater Application Administrative Report Page 12 of 24



Section 14. Signature Page (Instructions Page 39)

If co-applicants are necessary, each entity must submit an original, separate signature
page.

Permit Number: WQ0012215001

Applicant: Hurst Creek Municipal Utility District

Certification:

I certify under penalty of law that this document and all attachments were prepared under my
direction or supervision in accordance with a system designed to assure that qualified
personnel properly gather and evaluate the information submitted. Based on my inquiry of the
person or persons who manage the system, or those persons directly responsible for gathering
the information, the information submitted is, to the best of my knowledge and belief, true,
accurate, and complete. I am aware there are significant penalties for submitting false
information, including the possibility of fine and imprisonment for knowing violations.

I further certify that I am authorized under 30 Texas Administrative Code § 305.44 to sign and
submit this document, and can provide documentation in proof of such authorization upon
request.

Signatory name (typed or printed): Earl Wood
Signatory title: General-Manager

Signature: o) Date: /7-2-2p02Y

(Use blue ink)

Subscribed and Sworn to before me by the said E acl \!\/ 00:1

onthis 2. N¢ day of \)\,\\ S ,20.24 .
My commission expires on the ZO T day of A‘r)r : f ,20_25 .

SORYE,  SONJA DE LA FUENTE
.&l*%’% Notary Public, State of Texas
a5, ‘¥S Comm. Expires 04-20-2025
% Notary ID 133052186

I

tary Publ R

P
l

\HMI/
mn\\‘

'I[

\)
AV
\4
0

’/

[SEAL]

/
| ¢ an S
County, Texas

TCEQ-10053 (10/31/2022) Municipal Wastewater Application Administrative Report Page 13 of 24



Section 15. Plain Language Summary (Instructions Page 40)

If you are subject to the alternative language notice requirements in 30 Texas Administrative Code
§39.426, you must provide a translated copy of the completed plain language summary in
the appropriate alternative language as part of your application package. For your
convenience, a Spanish template has been provided below.

ENGLISH TEMPLATE FOR TPDES or TLAP NEW/RENEWAL/AMENDMENT
APPLICATIONS

DOMESTIC WASTEWATER

The following summary is provided for this pending water quality permit application being reviewed
by the Texas Commission on Environmental Quality as required by 30 Texas Administrative Code
Chapter 39. The information provided in this summary may change during the technical review of the
application and are not federal enforceable representations of the permit application.

Hurst Creek Municipal Utility District (CN600642748 ) operates Hurst Creek MUD Wastewater
Treatment Plant RN101614063. a municipal wastewater treatment plant. The facility is located at 2401
Lakeway Boulevard, in The Hills, Travis County, Texas 78738.

This is for a renewal and minor amendment to dispose a daily average flow not to exceed 500,000
gallons per day of treated domestic wastewater via surface irrigation with a minimum area of 181 acres.
This permit will not authorize a discharge of pollutants into water in the state.

Discharges from the facility are expected to contain 5 mg/L BOD5, 10 mg/L TSS, and 2 mg/L P.Domestic
wastewater is treated by an activated sludge process plant using bar screens, aeration basins, final
clarifiers, aerobic sludge digester/holding tanks, chlorine contact chambers and dual media filters.

PLANTILLA EN ESPANOL PARA SOLICITUDES NUEVAS/RENOVACIONES/ENMIENDAS

TCEQ-10053 (10/31/2022) Municipal Wastewater Application Administrative Report Page 14 of 24


https://texreg.sos.state.tx.us/public/readtac$ext.TacPage?sl=T&app=9&p_dir=N&p_rloc=66532&p_tloc=&p_ploc=1&pg=17&p_tac=&ti=30&pt=1&ch=39&rl=351
https://texreg.sos.state.tx.us/public/readtac$ext.TacPage?sl=T&app=9&p_dir=N&p_rloc=66532&p_tloc=&p_ploc=1&pg=17&p_tac=&ti=30&pt=1&ch=39&rl=351

WATER QUALITY PERMIT
PAYMENT SUBMITTAL FORM

Use this form to submit the Application Fee, if the mailing the payment.

Complete items 1 through 5 below.

Staple the check or money order in the space provided at the bottom of this document.
Do not mail this form with the application form.

Do not mail this form to the same address as the application.

Do not submit a copy of the application with this form as it could cause duplicate permit
entries.

Mail this form and the check or money order to:

BY REGULAR U.S. MAIL BY OVERNIGHT/EXPRESS MAIL

Texas Commission on Environmental Quality Texas Commission on Environmental Quality
Financial Administration Division Financial Administration Division

Cashier’s Office, MC-214 Cashier’s Office, MC-214

P.O. Box 13088 12100 Park 35 Circle

Austin, Texas 78711-3088 Austin, Texas 78753

Fee Code: WQP Waste Permit No: WQ0012215-001

vk W=

Check or Money Order Number:

Check or Money Order Amount: $1,615.00
Date of Check or Money Order:

Name on Check or Money Order: Steger Bizzell
APPLICATION INFORMATION

Name of Project or Site: Hurst Creek MUD Wastewater Treatment Facility
Physical Address of Project or Site: 2401 Lakeway Boulevard, The Hills, TX 78738

If the check is for more than one application, attach a list which includes the name of each
Project or Site (RE) and Physical Address, exactly as provided on the application.

Staple Check or Money Order in This Space

TCEQ-10053 (10/31/2022) Municipal Wastewater Application Administrative Report Page 21 of 24



TEXAS COMMISSION ON ENVIRONMENTAL QUALITY
DOMESTIC WASTEWATER PERMIT APPLICATION

'l““l
ll'll'l

/

~__

DOMESTIC TECHNICAL REPORT 1.0
The Following Is Required For All Applications

—
TCEQ

Renewal, New, And Amendment

Section 1. Permitted or Proposed Flows (Instructions Page 51)

A. Existing/Interim I Phase

Design Flow (MGD): 0.5

2-Hr Peak Flow (MGD): 1.76

Estimated construction start date: Constructed

Estimated waste disposal start date: Constructed

B. Interim II Phase

Design Flow (MGD): N/A

2-Hr Peak Flow (MGD): N/A

Estimated construction start date: N/A
Estimated waste disposal start date: N/A

C. Final Phase

Design Flow (MGD): 0.5

2-Hr Peak Flow (MGD): 1.76

Estimated construction start date: Constructed

Estimated waste disposal start date: Constructed

D. Current operating phase: Existing/Final Phase
Provide the startup date of the facility: 2000

Section 2. Treatment Process (Instructions Page 51)

A. Treatment process description

Provide a detailed description of the treatment process. Include the type of

TCEQ-10054 (06/01/2017) Page 1 of 80
Domestic Wastewater Permit Application, Technical Reports



treatment plant, mode of operation, and all treatment units. Start with the
plant’s head works and finish with the point of discharge. Include all sludge
processing and drying units. If more than one phase exists or is proposed

in the permit, a description of each phase must be provided. Process
description:

The WWTP is a complete-mix activated sludge facility. The treatment
plant has two parallel treatment trains. The plant processes include
screening, aeration, chemical feed, clarification, chlorination, and
filtration. Sewage flows into the aeration basin. After this, it flows into
the clarifier. The effluent from the clarifier goes to the Cl2 contact
chamber then flows through a tertiary filter. After the tertiary filter,
effluent flows by gravity into an onsite effluent holding tank, from
where it is pumped to the offsite effluent storage pond. The sludge
from the clarifier is pumped to the aerobic digester. Sludge from the
digester is sent to a belt press, then transported offsite for disposal.

Port or pipe diameter at the discharge point, in inches: N/A

B. Treatment Units
In Table 1.0(1), provide the treatment unit type, the number of units, and

dimensions (length, width, depth) of each treatment unit, accounting for all

phases of operation.

Table 1.0(1) - Treatment Units

Treatment Unit Type Number of Dimensions (L x W x D)

Units

Aeration Basin 94’Lx10°Lx15 D

Clarifier 15’ D x 40” Diameter

Chlorine Contact 16°’Lx10°Wx 15D

Filter 19 Lx6"Wx5 D

N N DN NN

Sludge Holding 5’Hx10’x 15’ D

C. Process flow diagrams

Provide flow diagrams for the existing facilities and each proposed phase of
construction.
Attachment: 3

TCEQ-10054 (06/01/2017) Page 2 of 80
Domestic Wastewater Permit Application, Technical Reports



Section 3. Site Drawing (Instructions Page 52)
Provide a site drawing for the facility that shows the following:

e The boundaries of the treatment facility;

e The boundaries of the area served by the treatment facility;

o If land disposal of effluent, the boundaries of the disposal site and all
storage/holding ponds; and

e If sludge disposal is authorized in the permit, the boundaries of the land

application or disposal site.

Attachment: 4

Provide the name and a description of the area served by the treatment facility.

A residential subdivision (The Hills of Lakeway) now named Village of the
Hills

Section 4. Unbuilt Phases (Instructions Page 52)

Is the application for a renewal of a permit that contains an unbuilt phase or
phases?

Yes [ No

If yes, does the existing permit contain a phase that has not been constructed
within five years of being authorized by the TCEQ?

Yes [ No O

If yes, provide a detailed discussion regarding the continued need for the
unbuilt phase. Failure to provide sufficient justification may result in the
Executive Director recommending denial of the unbuilt phase or phases.

TCEQ-10054 (06/01/2017) Page 3 of 80
Domestic Wastewater Permit Application, Technical Reports



Section 5. Closure Plans (Instructions Page 53)

Have any treatment units been taken out of service permanently, or will any
units be taken out of service in the next five years?
Yes [ No

If yes, was a closure plan submitted to the TCEQ?
Yes O No O

If yes, provide a brief description of the closure and the date of plan approval.

Section 6. Permit Specific Requirements (Instructions Page 53)

For applicants with an existing permit, check the Other Requirements or
Special Provisions of the permit.
A. Summary transmittal

Have plans and specifications been approved for the existing facilities and
each proposed phase?
Yes No OO

If yes, provide the date(s) of approval for each phase: 1991 & 2000

Provide information, including dates, on any actions taken to meet a
requirement or provision pertaining to the submission of a summary
transmittal letter. Provide a copy of an approval letter from the TCEQ, if
applicable.

B. Buffer zones

Have the buffer zone requirements been met?
Yes No O

Provide information below, including dates, on any actions taken to meet the
conditions of the buffer zone. If available, provide any new documentation
relevant to maintaining the buffer zones.

TCEQ-10054 (06/01/2017) Page 4 of 80
Domestic Wastewater Permit Application, Technical Reports



C. Other actions required by the current permit

Does the Other Requirements or Special Provisions section in the existing
permit require submission of any other information or other required
actions? Examples include Notification of Completion, progress reports, soil
monitoring data, etc.

Yes O No

If yes, provide information below on the status of any actions taken to meet
the conditions of an Other Requirement or Special Provision.